
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

States of Jersey 
 
Liquid Waste Strategy 
 
Treatment Process Review 
 
September 2009 

Prepared for: 
States of Jersey 
Transport and Technical Services  
Waste Management Services  
PO Box 412 
States Offices 
South Hill 
St Helier 
JE4 8UX 
 
Prepared by: 
Grontmij 
Grove House 
Mansion Gate Drive 
Leeds 
LS7 4DN 
 
T +44 (0)113 262 0000 
F +44 (0)113 262 0737 
E jason.jones@grontmij.co.uk 



 



 

 
Report Status: Issue 2  

  
Job No: P0000314010 

 Name Signature Date 

Prepared By: Chris Wotherspoon 

 

25/09/09 

Checked By: Harold Buckland 
pp  

25/09/09 

Approved By: Jason Jones 
[...]
Greywater recycling is not an alternative to a treatment works. It would 

reduce the flows to a works, and in widespread use it could reduce the footprint of a work 
 
5.4 Conclusions 

There is an interest in the above technologies and their use will become more widespread 
particularly in cases where it would be expensive to connect to the sewerage system. They tend 
to lend themselves to new and smaller developments rather than retrofitting to large urban areas. 
Therefore, whilst they may reduce the flows and loads to a treatment works in the future, this is 
unlikely to be significant. Hence, they would not obviate the need to make significant 
improvements to the wastewater treatment facilities and we do not consider that they will 
influence the choice of treatment processes. 
 
 



States of Jersey 20 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 



States of Jersey 21 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 

6 CONCLUSIONS 
 
Regardless of the choice of site for the treatment works, there will be a need to provide new 
preliminary and primary treatment stages; the existing ones at Bellozanne suffer from operational 
problems. 
 
Due to limitations on the available space, it would not be feasible to use low rate trickling filters for 
the secondary stage. For this and the reasons given in Table 1, the variations on this process are 
also not practical. The preferred conventional option is some form of ASP and the final choice will 
be dependent on the length of the outfall in St. Aubins Bay. For example, a conventional 
treatment process would require an outfall length of some 4.25km from the sea wall whereas 
some form of enhanced treatment could reduce the length to 1.5 to 3.5km. The enhanced 
treatment could take the form of a nitrifying/denitrifying plant. This would be of a more 
conventional design than the 1999 upgrade at Bellozanne.  
 
The requirement to continue to disinfect the final effluent with UV should be taken at a later date. 
 
Whilst the take up of alternative technologies is likely to increase, this would not obviate the need 
to make significant improvements to the wastewater treatment facilities. Hence, we do not 
consider that they are a factor in the choice of treatment processes, and they are not appropriate 
for wide scale adoption in the urban areas. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



States of Jersey 22 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 



States of Jersey 23 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 

APPENDIX A – SECONDARY TREATMENT PROCESSES 
 
1 Trickling Filters 
  
1.1 Low Rate 

A low-rate filter is relatively simple and highly dependable, and produces an effluent of consistent 
quality with an influent of varying strength.  The filters may be circular or rectangular in shape. On 
small to medium size works (500 to 30000 populations) the filters are usually circular with the 
distributors hydraulically driven. On large works, the filters are rectangular and mechanically 
driven with a siphon from a central channel supplying the feed to the distributor arms. Generally, a 
constant hydraulic loading is maintained, not by recirculation, but by suction level controlled by 
pumps or a dosing siphon.  Dosing tanks are small, usually with only a 2 minute detention time, 
based on twice the average design flow.  
 
In most low-rate filters, only the top 0.6 to 1.2m of the medium will have appreciable biological 
slime.  As a result, the lower portions of the filter will be populated by autotrophic nitrifying 
bacteria that oxidize ammonia nitrogen to nitrate.  If the nitrifying population is sufficiently well-
established and the climatic conditions and wastewater characteristics are favourable, a well-
operated low rate filter can provide good BOD removal and a highly nitrified effluent.  Where 
possible, gravity flow is a distinct advantage, but pumping may be required if the site is flat.   
 
Low rate filters have low power requirements but need a large land area. Although an excellent 
choice for small works, more intensive power hungry processes have had to be developed for 
larger sites because of the lack of available land. 
 
1.2 Intermediate and High Rate 

In intermediate and high rate filters, recirculation of the effluent permits higher organism loadings.   
Intermediate-rate filters are similar to low rate ones and may be circular or rectangular.  The flow 
to the filter is usually continuous, although intermittent wetting of the filter medium is permissible. 
 
High rate filters are designed for substantially higher loadings.  Recirculation of effluent from the 
trickling filter clarifier permits the high rate filter to achieve similar removal efficiencies as the low 
rate or intermediate one.  Recirculation of effluent around the filter results in the return of viable 
organisms and often improves treatment efficiency.  Recirculation also helps to prevent ponding in 
the filter and reduces the nuisance from odours and flies.  High-rate filters use either a rock or a 
plastic packing medium.  The filters are usually circular and the flow is continuous. The depth of 
media may be increased to 3 to 4m. High rate filters will not produce an effluent suitable for 
discharge to a river and must be followed by another process. 
 
1.3 Super High-Rate 

Super high-rate trickling filters are loaded at high hydraulic and organic rates.  The major 
differences between super high-rate and high-rate filters are the greater hydraulic loadings and 
greater filter depth. Greater depths are possible because lighter, plastic media are used.  Most of 
these types of filters are in the form of packed towers up to 6m in depth. 
 
1.4 Roughing 

Roughing filters are high-rate type filters that treat an organic load of more than (1.6kg/m3/d) and 
hydraulic loadings up to (187m3/m2/d).  They are intended to treat particularly strong or variable 
organic loads, typically industrial discharges, to allow them to then be treated by conventional 
secondary treatment processes. Characteristics include typically tall, circular filters filled with open 
synthetic filter media to which wastewater is applied at a relatively high rate. They are designed to 



States of Jersey 24 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 

allow high hydraulic loading and a high flow-through of air. On larger installations, air is forced 
through the media using blowers. The resulting wastewater is usually within the normal range for 
conventional treatment processes.  Most roughing filters are designed to use plastic media. 
 
1.5 Two-Stage 

A two-stage filter system, with an intermediate clarifier to remove solids generated by the first 
filter, is most often used with high-strength wastewater where nitrification is required.  The first-
stage filter and intermediate clarifier reduce carbonaceous BOD, and nitrification takes place in 
the second stage. Problems can be encountered with excessive film growth on the first stage 
filters which then will not permit the effluent to pass through the filter easily. This effect known as 
“ponding” can be overcome by using alternating double recirculation in which the duty of each 
filter is rotated fortnightly. In this way, film is not developed enough to cause ponding problems 
since the filter then becomes the secondary filter for a time and the excessive film is broken up. 
Nitrification is not possible with ADF operation. 
  

Filter type Loading rate (kg BOD/m3/d) Effluent Quality 
BOD         Ammonia 

Low rate 0.07 15                  5 

Intermediate rate 0.12 20                 20 

High Rate(plastic media) 0.3 20                 25 

Super High rate (plastic media) 0.4 40                 30 

Roughing Filter (Plastic) 1.0 60                 no removal 

 
2 Activated Sludge 
 
2.1 Sequencing Batch Reactor 

The batch reactor is characterised by the fact that flow does not enter or leave on a continuous 
basis.  The extent of reaction or degree of purification is purely a function of time.  The 
sequencing batch reactor system involving a single complete mix reactor in which all steps of the 
activated sludge process occur.  Mixed liquor remains in the reactor during all cycles, thereby 
eliminating the need for separate secondary sedimentation tanks. There are usually four tanks 
which operate in sequence namely fill/aerate/settle/decant. At any point in time, each lane will be 
in each stage of the process. If incoming flows increase, the time spent on fill and aerate is 
reduced to permit satisfactory treatment of the feed. 
 
2.2 Plug Flow 

In plug-flow, flows pass through the reactor and are discharged in the same sequence in which 
they enter. The particles retain their identity and remain in the tank for a time equal to the 
theoretical detention time.  This type of flow is approximated in long tanks with a high length-to-
breadth ratio in which longitudinal dispersion is absent.  Settled wastewater and recycled 
activated sludge enter at the head end of the aeration tank and are mixed by diffused-air or 
mechanical aeration.  Air application is generally uniform throughout the length of the tank.  
During the aeration period, adsorption, flocculation and oxidation of organic matter occur.  
Activated-sludge solids are separated in a secondary settling tank.   
 
The extended aeration process is similar to the conventional plug-flow, except that it operates in 
the endogenous respiration phase of the growth curve, which requires a low organic loading and 
long aeration time.  This process is used extensively for prefabricated package plants for small 
communities. It has the advantage that less sludge is produced. 
 



States of Jersey 25 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 

Tapered aeration is a modification of the conventional plug-flow process.  Varying aeration rates 
are applied over the length of the tank, depending on the oxygen demand.  Greater amounts of air 
are supplied to the head of the aeration tank, and the amounts diminish as the mixed liquor 
approaches the other end.  Tapered aeration is usually achieved by using different spacing of the 
air diffusers over the tank length.   
 
Step feed is another modification of the conventional plug-flow process in which the settled 
wastewater is introduced at several points in the aeration tank to equalise the F/M ratio, thus 
lowering the peak oxygen demand.  Generally, three or more parallel channels are used.  
Flexibility of operation is one of the important features of this process.   
 
Modified aeration is similar to the conventional plug-flow process except that shorter aeration 
times and higher F/M ratios are used.  BOD removal efficiency is lower than other activated 
sludge processes.   
 
The Kraus process is a variation of step aeration and is used to treat wastewater with low nitrogen 
levels.  Digester supernatant is added as nutrient source aeration to a portion of the return sludge 
in a separate aeration tank, which is designed to nitrify.  The resulting mixed liquor is added to the 
main plug-flow aeration system. 
 
Plants designed to nitrify are provided with anoxic zones at the front of the aeration lanes in which 
the mixed liquor is kept in solution by mixers but no aeration is applied. In these zones of low or 
no dissolved oxygen, nitrate in the RAS is reduced to nitrogen gas by facultative anaerobes in the 
presence of a carbon source, which is usually settled sewage. In this way, 25% of the nitrate can 
be removed and solids flotation in the final tanks is avoided. If a total nitrogen limit is set, these 
anoxic zones have to be larger and recycling of mixed liquor (up to 4 x the incoming flow in dry 
weather) is required to achieve the standard of 10mg/l total N. 
 
If an anaerobic zone or zones are incorporated into the process, it is possible to encourage a type 
of organism which will exhibit the property of luxury uptake of phosphorus in the aeration zone 
and phosphorus removal can be achieved. These nutrient removal plants have a larger overall 
volume and are more expensive to operate than a conventional plant. 
 
Conventional plug flow ASPs are provided with a selector in which the RAS and incoming settled 
sewage are brought together with a high floc loading to promote good settling sludge. This is 
critical to good performance of the ASP. 
 
Claims have been made that increased loads can be treated by installing fixed film media within 
the aeration zones. The Kaldnes process does this, but course bubble aeration is required to 
develop a film on the fixed film media and this is less efficient than fine bubble diffusion in terms of 
oxygen transfer. 
 
The Pegasor process has been employed in Japan and in Jersey. Pegasor pellets are placed in 
the aeration zones and are impregnated with immobilised nitrifying organisms and thus a high 
degree of nitrification can be achieved even at an F/M of 0.2. Unfortunately, a high DO 
concentration of 3 to 6mg/l is required in the aeration lanes and this encourages the growth of a 
particular filamentous organisms (Nocardia) which cause banks of foam up to 1m deep in the 
aeration lanes at Bellozanne. 
 
 
 
 



States of Jersey 26 

Liquid Waste Strategy P0000314010 

Wastewater Treatment Technology Review 2009  

 

 

2.3 Completely-Mixed 

Complete-mixing occurs when the particles entering the tank are immediately dispersed 
throughout the tank.  The particles leave the tank in proportion to their statistical population.  
Complete mixing can be accomplished in round or square tanks with vigorous agitation.   
 
Contact stabilisation uses two separate tanks or compartments for the treatment of the 
wastewater and stabilisation of the activated sludge.  The stabilised activated sludge is mixed with 
the influent (either raw or settled) in a contact tank.  The mixed liquor is settled in a secondary 
settling tank and return sludge is aerated separately in a re-aeration basin to stabilise the organic 
matter. Aeration volume requirements are typically 50 percent less than conventional plug flow.  
The process is an application of the flow regime of a continuous-flow stirred tank reactor.  Settled 
wastewater and recycled activated sludge are introduced typically at several points in the aeration 
tank.  The organic load on the aeration tank and the oxygen demand are uniform throughout the 
tank length.  High-rate aeration is a process modification in which high mixed liquor suspended 
solids (MLSS) concentrations are combined with high volumetric loadings.  This combination 
allows high F/M ratios and long mean cell-residence times with relatively short hydraulic detention 
times.  Adequate mixing is very important. This form of treatment is not suitable for nitrification 
because of the high F/Ms.  
 
The oxidation ditch consists of a ring or oval shaped channel and is equipped with mechanical 
aeration devices.  Screened wastewater enters the ditch, is aerated and circulates at about 0.8 to 
1.2ft/s (0.25 to 0.35m/s).  Oxidation ditches typically operate in an extended aeration mode with 
long detention and solids retention times.  Secondary sedimentation tanks are used for most 
applications.   
 
High-purity oxygen may be used instead of air in the activated-sludge process.  Oxygen is 
diffused into covered aeration tanks and is recirculated.  A portion of the gas is wasted to reduce 
the concentration of carbon dioxide.  PH adjustment may also be required.  The amount of oxygen 
added is about four times greater than the amount possible by conventional aeration systems. 
Oxygen addition is used generally to treat high loads of readily available BOD and has been 
applied to treating brewery effluents which have high concentrations of sugars. 



States of Jersey 27 
